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AHoOTAaNiA

VYkpaincekoro: Y kBamidikaiiiHid poooTi Oyinu BiioOpa)keHi pe3yJbTaTh JAOCTIIKEHHS XIMIYHUX J00aBOK, 1110
IPUCKOPIOIOTh  TBEpAiHHA OeroHy. Jlocmigm MpoBOAWIMCA B HAyKOBO-BUIpOOyBanbHiN mabopaTopii
OyniBenbHUX MaTepiaiiB, BUpoOiB Ta koHCTpyKuin THTY im. IBana Ilymios B M. TepHomiab, CBIIONTBO MPO
arecramiro NePX-982/10 Bixg 20 rpynus 2010p. Ha ocHOBI oTpuMmaHux aaHux OyB HpPOBEACHUH aHAI3 Ta
MOPiBHSAHHS 13 0e3/100aBouyHNM OeToHOM. Bei pesynbraTu Oyiu 3aHECeH1 B )KypHaIM BUIIPOOYBaHb 1 Ha iX OHOBI1
nmoOymoBaHi rpadiky 3aIeKHOCTI 3MIHM MIIIHOCTI Y Yaci.

Anrmiticekoro: The results of the study of chemical additives that accelerate the hardening of concrete were
reflected in the qualification work. The experiments were conducted in the research and testing laboratory of
building materials, products and structures of TNTU. Ivan Pulyuy in Ternopil, certificate of certification NePX-
982/10 dated December 20, 2010. Based on the obtained data, the analysis and comparison with admixture
concrete was performed. All results were entered in test logs and on their new plots of dependence of change of
durability in time are constructed.



